
Fwd: Internship at ICCR- reg.

banditarani behera <bandita614@gmail.com>
Mon 05-Jul-21 6:29 PM
To:  Ms. Mayuri Mistry <mayuri.mistry@cug.ac.in>

3 attachments (46 KB)
Undertaking non-discloure RO AHD.docx; Interns Agreement RO Ahmadabad.docx; sig0.jpeg;

---------- Forwarded message --------- 
From: Director Admin ICCR <spdadmn.iccr@gov.in>
Date: Wed, 23 Jun 2021, 11:11 am 
Subject: Internship at ICCR- reg. 
To: <bandita614@gmail.com> 
Cc: Rajeev Kumar <ddgad.iccr@mea.gov.in> 

Dear Ms. Behera, 
 

Please refer to your application for Internship in ICCR and online interview held on June 11,
2021.

The Competent Authority of ICCR has decided to engage you as Intern in the Council at its
Regional office at Ahmedabad for a period of four months.
[...]
      For the removal of dissolved and fine colloidal organic matter, secondary treatment is 

needed. Microorganisms (bacteria, algae, fungi, protozoa, rotifers, nematodes) are used in this 

process to decompose unstable organic matter into stable inorganic forms. The biological 

treatment of wastewater is categorized into three categories: aerobic, anaerobic, and pond 

processes. Suspended growth systems and attached growth systems are classified according 

to the characteristics of the microorganisms used (Acharya et al., 2020). 

      Consists of an aeration tank and a secondary clarifier wherein, finely suspended dissolved 

organic materials BOD, and COD are substantially removed by aerobic and anaerobic units. 

Thus, the aerobic units used to treat suspended matters are – activated sludge process, aerated 

lagoons, aerobic digestion, sequencing batch reactor. And for the treatment of attached growth 

– trickling filters, roughing filters, packed bed reactor, rotating biological contractors (Saleh 

et al., 2020). The anaerobic units used to treat suspended matters are-Anaerobic digestion 

through stages such as -hydrolysis, acidogenesis, and methanogenesis, anaerobic contact 

process. While for the treatment of attached growth matters - An expanded-bed process is 



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 21 

 

used which includes inert materials (sand or coal expanded aggregates), anaerobic filter 

process. 

 

• Tertiary or Advanced Treatment: 

 

After the standard primary and secondary treatments, tertiary or advanced treatments may be 

required to remove suspended and dissolved substances. In general, effluents collected after 

secondary treatment can be disposed of easily and without causing any inconvenience. 

However, in the following situations, tertiary treatment is required 

-      When the consistency of the effluent to be discharged falls out of the necessary standard. 

- When there is a requirement to reuse the treated wastewater. 

- For the removal of nitrogen and phosphorous from the effluent. 

Four processes are carried out in this treatment, they are –solids removal, biological 

phosphorus removal, biological nitrogen removal, disinfection by chemical agent (chlorine) 

physical agent (heat and light), gamma rays from radioisotopes which partially remove 

disease-causing organisms (Bui et al., 2019). 

 

2.6 COMMON EFFLUENT TREATMENT PLANT: 

       CETPs (common effluent treatment plants) are treatment systems that are particularly 

engineered to treat wastewater discharged by small-scale industrial entities in a clusters (Vyas 

et al, 2011). The Ministry of Environment and Forests has introduced a Centrally Sponsored 

Scheme to assist Small Scale Industries (SSI) in establishing a CETP in the country to 

install pollution control equipment for effluent treatment. The SSIs pollute the atmosphere 

with their effluents, but many of them cannot afford to install pollution control equipment. A 

financial assistance scheme has been established to promote the use of emerging technology 

for CETPs in existing SSI clusters of units (CPCB, 2016). 

      CETP has a primary and secondary treatment system that meets the specified effluent 

requirements for discharge into land surface water. A Flash mixer and a Clariflocculator are 

used in the primary treatment process to ensure that COD, SS, and to a lesser degree BOD are 

significantly eliminated. BOD, COD, and SS are significantly eliminated during secondary 

treatment, which includes an aeration tank and a secondary clarifier (Padalkar and Kumar, 

2018). 



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 22 

 

 

2.6.1 CETP AND STP SCENARIO IN INDIA: 

      Report of Ministry of Environment, Forest and Climate Change, Government of India has 

stated that in India total 193 CETPs are available in which highest CETPs are located in Tamil 

Nadu nearly 49 and total 920 STPs are available from which Punjab contain highest STPs 

around 86. 

Figure 1: Number of CETPs in India (CPCB 2016) 

Source: http://www.sulabhenvis.nic.in/database/stst_wastewater_2090.aspx  

 

11

30

14

1

1

1

9

5

1

27

13

4

14

49

8

4

1

0 10 20 30 40 50 60

Andhra Pradesh

Gujarat

Haryana

Himachal Pradesh

Jammu and Kashmir

Jharkhand

Karnataka

Kerala

Madhya Pradesh

Maharashtra

NCT of Delhi

Punjab

Rajasthan

Tamil Nadu

Uttar Pradesh

Uttarakhand

West Bengal

No. of CETPs

St
at

es



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 23 

 

 

Figure 2: Number of STPs in India (CPCB 2016) 

Source: http://www.sulabhenvis.nic.in/database/stst_wastewater_2090.aspx  

 

2.6.2 Significant advantage of CETP as wastewater treatment approach: 

§ A treatment plant's investment and maintenance costs are reduced. Tiny, dispersed 

treatment units are often more expensive than collective treatment. 

§ Separate units would have a tough time ensuring land accessibility if they opt for 

individual treatment plants. This is especially significant in the case of standing ancient 

industries that are literally out of the room. 

§ Contribution of enzyme and diluting potential, facilitating the deterioration of 

complicated industrial waste. 

12
8

5
6
5 36

35
7

52
41

68
25

24
57

10
78

17
86

64
11

73
2

73
24

28

0 20 40 60 80 100

Andhra Pradesh
Andaman&Nicobar

Assam
Bihar

Chandigarh
Chattisgarh

Delhi
Goa

Gujarat
Haryana

Himachal Pradesh
Jammu & Kashmir

Jharkhand
Karnataka

Kerala
Maharashtra

Madhya Pradesh
Punjab

Rajasthan
Sikkim

Tamil Nadu
Tripuru

Uttar Pradesh
Uttarakhand
West Bengal

No. STPs

St
at

es



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 24 

 

§ The dilution and stabilization of complex waste allow for its techno-economic 

management. 

§ For the management of CETP, skilled and qualified personnel may be made accessible, 

which is not likely for individual plants. 

§ Clearance of treated wastewater and sludge becomes more systematized. 

§ The reduced problem of several regulatory authorities in safeguarding pollution control 

obligations. 

 

  



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 25 

 

 

 

 

 

 

 

 

 

CHAPTER 3 

MATERIALS AND METHODS 
  

 

 

 

 

 

 

 

 

 



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 26 

 

3.1 SECONDARY TREATMENT PLANT AT VATVA: 

      For biological treatment, the extended aeration model is used. the effluent obtained from 

the settling tank, where five root blowers (each of 175HP capacity) with medium bubble 

diffused aeration grid and 23 triton style Jet Aerators (each of 60 HP capacity) with 10HP air 

blowers provide the required amount of DO and MLSS (R. Patel et al., 2020). 

      For bio augmentation, treated sewage from the STP, Vinzol (Municipal Corporation), is 

applied to the aeration tank. The active microorganisms in the activated sludge aerobically 

destroy the organic matter and certain nutrients in the form of nitrogen and phosphorus present 

in wastewater. 

      The flow delivery chamber receives an effluent containing MLSS from two secondary 

clarifiers with a combined capacity of 3924 m3 (each with a capacity of 1962 m3). Before 

clarification in the secondary clarifier, anionic polyelectrolyte and spent aluminium chloride 

(75ppm) are added to the effluents from the aeration tank. CETP member units M/s. Meghmani 

Organics and M/s Ami Organics Industries produce spent aluminium chloride, which is used 

as a chemical aid for clarity. In the clarifiers, the activated sludge mixed liquor is clarified by 

gravity before being transported to the Sludge Sump (S. B. Patel et al., 2017). 

       To preserve the F/M ratio, a portion of this activated sludge (recycled activated sludge) 

is recycled into the aeration tank. Excess sludge (waste-activated sludge) is pumped to a 

sludge storage tank, where it is dewatered using a centrifuge/decanter. Non-anionic 

polyelectrolytes are added to the decanter once more. The supernatant/treated effluent from 

the secondary clarifiers is collected in a holding tank and pumped to the Sabarmati River, 

where it is discharged through a closed Mega pipeline. The treated effluent is pumped to the 

mega line, which transports effluent from reliance and other CETPs such as Naroda, Odhav, 

and Narol Dyestuff to the Sabarmati River, where it is mixed with 1000 MLD of treated 

sewage (R. Patel et al., 2019). 

 



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 27 

 

Figure 3: Treatment Scheme of CETP, Ahmedabad 

3.2 COLLECTION OF WASTEWATER SAMPLE: 

      Wastewater samples were collected stage wise at the treatment plant, VATVA from the 

primary CLF inlet, primary CLF outlet, EQ, DAF, Aeration, and effluent from the final 

pumping station. Water samples were analysed at the Vatva laboratory for the 

physicochemical characteristics of the collected wastewater samples. The parameters analysed 

were pH, EC, TSS, TDS, TOC, NH3-N, COD, and BOD for the wastewater and, were 

measured by the standard procedure outlined by the Bureau of Indian Standards (BIS) and 

American Public Health Association (APHA). The conductivity was measured according to 

Piper (1966) and pH was measured according to Jackson (1973) with a Potentiometric pH 

meter. 

The samples were taken between the 2nd and 3rd of March. Personnel at the treatment plant 

took the water samples from each unit following the retention time of water for each unit. 

Each sample had a volume of 2 litre. 

 

 



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 28 

 

Following precautions were taken while collecting the samples: 
 

• Different plastic containers of 2liter capacity and resistance to the solution actions were used 

for the collection and storage of different wastewater samples collected from different units 

of the treatment plant. 

• Separate sterilized glass bottles were used BOD test. 

• While taking wastewater samples from the plant to the laboratory for analysis, the collected 

samples were labelled properly to indicate the location and date of sampling. 

• Special care was taken to prevent the formation of air bubbles, which causes interference with 

the true measurement of BOD values of the sample. 

• The measurement of temperature, pH, EC was carried out immediately in the laboratory after 

sampling. 

• For BOD evaluation of samples, the preparation and procedure were carried out on the same 

day of sampling. 

• During transportation, all samples were protected from direct exposure to heat and sunlight 

until estimation. 

 

3.3 PHYSICOCHEMICAL PARAMETERS: 

3.3.1. NH3- N (AMMONIACAL NITROGEN):  

  

Method selection: Distillation 

 
 Table 2: The table below assist to choose a sample volume for the distillation and 
titration   methods. 

NH3-N in sample (mg/L) 
 

Sample volume (mL) 

5-10 250 
10-20 100 
20-50 50.0 
50-100 25.0 

 

 Interferences: 



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 29 

 

     On resting, urea, glutamic acid, glycine, acetamide and cyanates all hydrolyze gradually in 

solution, but only cyanates and urea can hydrolyze on distillation at pH 9.5. At this pH, 

cyanates hydrolysis is around 5%, while urea hydrolysis is around 7%. Titrimetric effects can 

be affected by volatile alkaline compounds such as hydrazine and amines. Residual chlorine 

reacts with ammonia, so sample pretreatment is necessary to separate it. If a sample is likely 

to contain residual chlorine, treat it with a dechlorinating agent as soon as possible after 

collection.  

Principle: 

     The reaction is carried out under alkaline conditions, ensuring that any ammonium ions 

(NH4) are converted to ammonia (NH3), which is then calculated in the next reaction. The 

sample is buffered with a borate buffer at pH 9.5 to reduce cyanate and organic nitrogen 

compound hydrolysis. By using the titration method, it is distilled into a boric acid solution, 

and by using the phenate method, it is distilled into H2SO4. The phenate method can be used 

to calculate the amount of ammonia in the distillate, or titrimetrically using regular H2SO4 and 

a mixed indicator or a pH meter. 

 Apparatus: 

Distillation apparatus/ Distillation assembly, pH Meter, 500 ml beaker, burette, pipette, glass 

rod, measuring cylinder.                     

 Reagents: 

    Distilled water, borate buffer, 6N NaOH, boric acid indicator, 0.02 N H2SO4.  

 Procedure: 

• 25 ml of each sample was taken in separate beakers. 

• Beaker no. and name of the sample were noted. 

• Sample was make up to 200 ml when distilled water was added to it. 

• 25 ml of borate buffer was added to each sample solution and their pH was calculated. If 

the pH was less than 9.5 then NaOH was added to make the solution more basic. 

• This sample solution was poured in distillation flask 

• 30 ml of boric acid indicator was taken in each beaker. 

• It was make sure that every connection of distillation apparatus is air tight, switch was put 

on and temperature was regulated at 1000C. 



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 30 

 

• Beakers with boric acid were placed right below distillation apparatus outlet. 

• Condensed steam were collected at the outlet of distillation apparatus where beakers were 

placed. 

• After sometime solution of beaker turn into green from blue, which indicated the presence 

of ammonia. 

• pH of the solution was again checked to make sure that the solution is neutral. 

• Each solution was titrated against 0.02 N H2SO4. 

• Burette readings were noted down of each solution when green colour of solution turns to 

purple colour solution. 

 Calculation:  

(NH3-N) (mg/L) = (𝐀#𝐁)	×	𝐍	×	𝟏𝟒𝟎𝟎𝟎
𝐒𝐚𝐦𝐩𝐥𝐞	𝐯𝐨𝐥𝐮𝐦𝐞,𝐢𝐧	𝐦𝐋

 

Where; 

A = volume of H2SO4 titrated for sample, in mL, 

B = volume of H2SO4 titrated for blank, in mL, 

N = normality of standard H2SO4 titrant solution. 

 

3.3.2 TOTAL DISSSOLVED SOLIDS (TDS): 

 

Method selection: Filtration method 

Interferences: 

    Abundant mineral water containing substantial amounts of Mg, Ca, Cl, and/or sulphate can   

be hydrophilic, necessitating extensive drying times, adequate desiccation, and swift 

weighing. 

 Principle: 

    Using a regular glass-fiber filter, filter a well-mixed sample. The filtrate should then be 

transferred to a pre-weighed dish, evaporated until dry, and dried to a constant weight in an 

oven at 180 ± 2°C. TDS is described by the rise in weight as compared to the weight of the 

empty pre-weighed dish. 



STAGEWISE PERFORMANCE EVALUATION OF COMMON EFFLUENT TREATMENT PLANT OF EAST AHMEDABAD, GUJARAT, INDIA 

 

 

M.Sc. Environmental Sciences 31 

 

Apparatus: 

Beakers, sample solution, Whatman filter paper no. 42, Hot air oven, weighing balance, and 

desiccator. 

 Procedure: 

• Beakers were washed and kept in hot air oven for 5-10 minutes. 

• After 8 minutes beakers were taken out of oven and immediately put into desiccator so 

that they cannot come in contact with moisture.  

• Beakers were allowed to keep in desiccator for 2 minutes more so that they can cool down. 

• Initial weight of empty beakers were taken in weighing balance. 